No. 0102010A Remark: BGZ: 0102010

E0389 0102A010A 1

/A NN
~Z-§\<.,,*/ a‘,/
AN

AN

W NN

ig@"“} Y ‘%", ’
o WSSO QY
S LN

DOMINATOR 130 Page 1



No. 0102010A Remark: BGZ: 0102010

010 COMPLETE ENGINE

Pos. Part No. Description Dimension Quanti Conditions
ty
1 00 0773 580 0 ENGINE 1106D-70TA 112KW 1

DOMINATOR 130 Page 2



No. 0105100A Remark: BGZ: 0105100

E0389 0105A100A 1

DOMINATOR 130 Page 1



No. 0105100A Remark:

100 ENGINE SUSPENSION

BGZ: 0105100

Pos. Part No. Description Dimension Quanti Conditions
1 00 0781 702 3 ENGINE MOUNTING Ztly
3 00 0239 391 0 CONTACT WASHER Al6 4
4 00 0237 376 0 HEXAGON HEAD BOLT M16X30 4
5 00 0781 740 1 SUPPORT 4X30X354,9 3
6 00 0217 205 0 HEXAGON HEAD BOLT M12X100-MKL 5
6 00 0239 389 0 CONTACT WASHER Al2 10
6 00 0244 144 0 HEXAGONAL NUT M12 5
8 00 0236 200 0 HEXAGON HEAD BOLT M8X20 3
10 00 0236 056 0 HEXAGON HEAD BOLT M12X25 2
11 00 0239 389 0 CONTACT WASHER Al2 2
12 00 0242 243 0 SOCKET HEAD SCREW M10X45 4
12 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X16 4
12 00 0236 171 0 HEXAGONAL NUT M10 4
13 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 3
14 00 0239 391 0 CONTACT WASHER Al6 2 1)
15 00 0237 376 0 HEXAGON HEAD BOLT M16X30 2 2)
1) Equipment
MD_P02_0125 1106D-M R120/112 kW T3, Perkins
2) Equipment
MD_Q02_0010 Cab with ventilation system

MD_Q02_0030 Guard rail

DOMINATOR 130

Page 2



No. 0105100A Remark: BGZ: 0105100

0
-
[eo]
(]
©
<t
©)
4
0.

DOMINATOR 130 Page 3



No. 0105100A Remark:

100 ENGINE SUSPENSION

BGZ: 0105100

Pos. Part No. Description Dimension Quanti Conditions
ty

1 00 1996 957 0 SUSPENSION 1 1)

2 00 1996 843 0 SCREW 2 1

3 00 1996 958 0 SUSPENSION 1 1)

4 00 1996 843 0 SCREW 2 1

1) Equipment

MD_P02_0125
MD_P02_0126

1106D-M R120/112 kW T3, Perkins
1106C-M R120/129KW T2

DOMINATOR 130

Page 4



No. 0110100A Remark: BGZ: 0110100

PK3483283A

DOMINATOR 130 Page 1



No. 0110100A Remark: BGZ: 0110100

100 CRANKCASE 1)

Pos. Part No. Description Dimension Quanti Conditions
ty
10 001996 933 0 SCREW 14

11 00 1997 189 0 BUSHING
12 00 1136 980 0 PLUG
13 00 1996 897 0 PLUG
14 01 2268 100 0 PLUG
15 00 1136 994 0 PLUG
16 01 2268 100 0 PLUG
17 00 1136 994 0 PLUG
18 01 2268 100 0 PLUG
19 01 2261 970 0 PLUG
20 00 1136 995 0 PLUG
21 00 1136 993 0 LOCATING PIN
22 00 1996 897 0 PLUG
23 00 1136 979 0 PLUG
24 00 1136 980 0 PLUG
25 01 2268 100 0 PLUG
26 00 1136 995 0 PLUG
27 01 2268 100 0 PLUG
28 01 2268 100 0 PLUG
29 01 2268 100 0 PLUG
30 00 1137 100 0 PLUG
31 00 1996 880 0 O-RING

=

R e = = T S e N R e e e e R S N

1) Equipment
MD_P02_0125 1106D-M R120/112 kW T3, Perkins
MD_P02_0126 1106C-M R120/129KW T2

DOMINATOR 130 Page 2



No. 0110100A Remark: BGZ: 0110100

PK3483283B

DOMINATOR 130 Page 3



No. 0110100A Remark: BGZ: 0110100

100 CRANKCASE 1)

Pos. Part No. Description Dimension Quanti Conditions
ty

1 00 1137 071 0 SEALING RING 1

2 001137 072 0 SCREW 10

1) Equipment
MD_P02_0125 1106D-M R120/112 kW T3, Perkins
MD_P02_0126 1106C-M R120/129KW T2

DOMINATOR 130 Page 4



BGZ: 0110100

No. 0110100B Remark:

61/0SZvXd

Page 1

DOMINATOR 130



No. 0110100B Remark: BGZ: 0110100

100 CRANKCASE 1)

Pos. Part No. Description Dimension Quanti Conditions
1 00 1987 417 0 ENGINE BLOCK SHORT ENGINE :y 2)
2 00 1987 418 0 CYLINDER BLOCK 1

3 00 1137 071 0 SEALING RING 1

4 00 1137 072 0 SCREW 10

5 00 1997 252 0 CRANKSHAFT 1

6 00 1984 821 0 BEARING SHELL STANDARD 1 3)
6 00 1984 819 0 BEARING SHELL (-)0,762MM 1 3)
6 00 1984 820 0 BEARING SHELL (-)0,508MM 1 3)
6 00 1984 822 0 BEARING SHELL (-)0,254MM 1 3)
7 00 1997 165 0 THRUST WASHER 2

8 00 1996 916 0 GEAR 1

9 77 0103 158 4 WOODRUFF KEY 1

10 00 1997 026 0 PIPE 6

11 00 1136 983 0 SCREW 6

12 00 1987 428 0 PISTON RING SET STANDARD 6

12 00 1987 429 0 PISTON RING SET OVERSIZE +05MM 6

12 00 1987 430 0 PISTON RING SET OVERSIZE +1,0MM 6

13 00 1984 792 0 CONNECTING ROD GRADE: G 6 4)
13 00 1984 793 0 CONNECTING ROD GRADE: R 6 5)
13 00 1997 055 0 CONNECTING ROD GRADE: B 6 6)
14 00 1984 811 0 BEARING SHELL STANDARD 1 3)
14 00 1984 837 0 BEARING SHELL (-)0,762MM 1 3)
14 00 1984 838 0 BEARING SHELL (-)0,508MM 1 3)
14 00 1984 839 0 BEARING SHELL (-)0,254MM 1 3)
15 00 1137 045 0 BRACE 1

16 00 1137 044 0 SCREW 2

1) Equipment

MD_P02_0126 1106C-M R120/129KW T2
2) Remarks with Item 2 - 16
3) Remarks set
4) Remarks green
5) Remarks red
6) Remarks blue

DOMINATOR 130 Page 2



BGZ: 0110120

No. 0110120A Remark:

g¢1009¥eMd

Page 1

DOMINATOR 130



No. 0110120A Remark: BGZ: 0110120

120 TIMING CASE 1)

Pos. Part No. Description Dimension Quanti Conditions
ty

1 00 1996 891 0 PLUG 1

2 00 1137 003 0 PLUG 1

1) Equipment
MD_P02_0125 1106D-M R120/112 kW T3, Perkins
MD_P02_0126 1106C-M R120/129KW T2

DOMINATOR 130 Page 2



No. 0110120A Remark: BGZ: 0110120

PK3460495A

DOMINATOR 130 Page 3



Thank you so much for reading.
Please click the “Buy Now!”
button below to download the

complete manual.

After you pay.
You can download the most
perfect and complete manual In

the world immediately.

Our support email:

ebooklibonline@outlook.com


https://www.ebooklibonline.com/downloads/claas-dominator-130-combine-parts-catalogue-manual-instant-download-sn-45600011-45699999/



